MUNICIPAL SERVICE REVIEW
AND
SPHERE OF INFLUENCE P1LAN

2016

Prepared by MHCSD
for
San Joaquin LAFCO



L

II.

ML

Iv.

MOUNTAIN HOUSE COMMUNITY SERVICES DISTRICT
MUNICIPAL SERVICE REVIEW AND SPHERE OF INFLUENCE PLAN 2016

TABLE OF CONTENTS

0Tt B RWAY/SINT U 111010 0T U oy V2 SR 1
A. Determinations Regarding Sphere of Influence Boundaries .......ccccccovevveveneriercenseesercennens 2
1. Present and Planned Land USES ......c.cocccreeerrrrirenerene s sesse e seenes 2
2. Present and Probable Need for Public Facilities and Services.........cocoerrerereenencrerennes 2
3. Present Capacity of Public Facilities and Adequacy of Public Services.......cccccceereeruene. 3
4. Existence of Social and Economic Communities of INterest.......c.ccccveeerrvencrerernserensecns 3
[...]
protocol to allow remote operation, along with an integrated state of the art security
system to protect against physical or electronic intrusion.

The raw water is provided by BBID through their pump station located along the
California Aqueduct downstream of the Harvey O. Banks Pumping Plant (BBID’s

V. Determination #2 page 36



MOUNTAIN HOUSE COMMUNITY SERVICES DISTRICT
MUNICIPAL SERVICE REVIEW AND SPHERE OF INFLUENCE PLAN 2016

diversion and pumping facilities pre-date the State Water Project system, and
therefore, the BBID possesses a settlement agreement with the SWP recognizing BBID’s
right to divert) and is delivered through a BBID-owned 30-inch pipeline to the
treatment plant, where the raw water becomes the responsibility of the O&M operator.

3. Water Conservation Measures

The MHCSD has used conservation pricing since the inception of water service in
Mountain House in order to discourage high water usage. Additionally, the MHCSD has
an active public information program included in utility bills, newsletters, website, and
at special events. All building construction has occurred within the past twelve years,
therefore, new building codes using low water use fixtures and state-of-the-art
irrigation systems are in place, which helps the community of Mountain House to be
among the lowest per capita water users in the state despite being located in the hot,
semi-arid northern San Joaquin Valley. The Master Plan requires low water use
landscaping, with reviews of the landscaping made each year resulting in improving (or
lower) water use landscaping. The Master Plan also requires minimal use of turf, which
doubles as storm water infiltration during the winter for each lot. During the summer
irrigation system, the small amount of turf is irrigated using sub-surface irrigation to
minimize overspray, runoff, and losses to evaporation. All irrigation is also computer
controlled to minimize over irrigation.

All water connections are one-hundred percent metered in the MHCSD. The MHCSD
actively monitors customer water usage to identify possible water leaks on the
customer side of the meter and surveys its own portion of the distribution system for
leaks at least monthly, while meters are being read. In 2015, the MHCSD approved and
began the installation of “Smart” water transmitters that allow the MHCSD and
individual property owners/users to remotely monitor water usage via a secure cloud-
based login from any smart device. Using this technology, customers can set up rule
curves for water usage, elect messages to be sent to their smart device, and actively
monitor real-time water use to minimize and avoid water losses. The MHCSD will
continue to monitor water use/demand through its water meter reading program to
ensure that conservation measures are being implemented. Adjustments will be made
according to the data obtained through the water meter reading program.

As a result of the drought, the MHCSD Board of Directors implemented its Stage III
Water Shortage Emergency in 2014 to reduce potable water demands and preserve
water supplies, which restricted outdoor water use to three days per week. In 2015 due
to the ongoing drought, the MHCSD Board of Directors revised its Stage III Water
Shortage Emergency to restrict outdoor water use to two-days per week. During this
same time, MHCSD worked proactively on reducing its institutional irrigation (parks
and landscaping) and coordinated with the Lammersville Unified School District (LUSD)
on its irrigation of school fields to reduce irrigation through implementation of
climate-based controllers. Throughout all its proactive conservation programs, the
MHCSD and the community have continued to exceed state mandated requirements for
water use reduction.

The MHCSD completed its first ever state-mandated Urban Water Management Plan in
June 2016 (UWMP). As part of that update, the UWMP evaluates the capita water
demand as required by SBx7-7, the Water Conservation Act of 2009, and its resulting
future demand as a function of growth. The document also explores the use of

V. Determination #2 page 37



MOUNTAIN HOUSE COMMUNITY SERVICES DISTRICT
MUNICIPAL SERVICE REVIEW AND SPHERE OF INFLUENCE PLAN 2016

reclaimed water as an alternative water supply to help offset potable water demands.
Due to high salinity levels and high cost to treat and distribute, the use of reclaimed
water at this time is not feasible. The Master Plan anticipates use of recycled water for
development north of Byron Highway, which will be blended with raw water and used
for landscape irrigation to offset and save potable water.

4. Future Supply and Demand and Improvements to the System?

Mountain House will continue to purchase raw water under the BBID pre-1914 right to
meet its firm water supply demand. As demonstrated in supporting water supply
documents an adequate, reliable water supply is available to meet the buildout
demand of the community. Development north of Byron Highway will add riparian
water from the Delta as part of its water supply source. Reclaimed water will also be
available from the nearby wastewater treatment plant to ‘blend’ with raw riparian
water to serve as an irrigation source for landscaping and the planned golf course.

The MHCSD is building a diverse water supply portfolio in order to supplement,
provide redundancy, and diversify its existing water supplies. Water supply options
under examination by the MHCSD are contained within the Governor’s Water Action
Plan* and include the following: storage, interconnections with nearby systems,
aquifer storage and recovery, conjunctive use, water banking, water conservation,
recycling, and water transfers. Currently, the MHCSD budget contains approximately
$500,000 in a restricted drought mitigation fund to purchase supplemental water
supplies if necessary during a drought or water supply emergency. The MHCSD adds
$200,000 to this fund each year up to a maximum cap of $2-million dollars. This fund
is separate from the MHCSD reserve fund, which is set up to provide three-months of
operating cash reserves in case of an emergency.

Because the Master Plan community of Mountain House is new, all construction
involving the water system has occurred within the past twelve years. This system,
therefore, is considered new and has not experienced any failures or current need to
upgrade or improve the system. Despite the newness of the system, the MHCSD has
begun to implement technological upgrades to its system to improve performance and
enhance water conservation savings. Technology upgrades includes updating its
Supervisory Control and Data Acquisition (SCADA) system as well as “smart” or
“climate based” water meter replacements and sensors to better monitor, pinpoint
demands, and track usage. Mountain House is also fully metered with water meters
read and billed monthly. By deploying new “smart” technology, MHCSD is deploying a
transmitter at each water meter that will allow real-time water use tracking by its
customers. By logging onto a cloud-based, secure software, customers will not only be
able to track water usage real-time, but will be able to setup alerts and message if
water usage exceeds a certain value. Industry leaders have shown tracking water usage
with behavior will result in greater water savings for the entire community.

MHCSD maintains two funds to support its water enterprise fund: (1) annual
Operations and Maintenance fund; and (2) five-year Capital Improvement Plan (CIP) to

# MHCSD Urban Water Management Plan 2016

% http://resources.ca.gov/california_water_action_plan

V. Determination #2 page 38


http://resources.ca.gov/california_water_action_plan/

MOUNTAIN HOUSE COMMUNITY SERVICES DISTRICT
MUNICIPAL SERVICE REVIEW AND SPHERE OF INFLUENCE PLAN 2016

fund water system upgrades. Both plans are updated each year and adopted as part of
the overall annual operation budget for the MHCSD. Revenues for these funds are
generated from water rates. Water rates are reviewed and updated as needed
periodically to assure adequate funds are available for required water system upgrades
and maintenance. Expansion to the system to serve new development is funded by
developers.

D. WASTEWATER COLLECTION AND TREATMENT

The MHCSD provides wastewater collection and treatment infrastructure for the
master planned Mountain House community. The Mountain House-Master Plan
(November 10, 1994), the Mountain House-Specific Plan I (dated November 10, 1994),
The MHCSD Sanitary Sewer Collection System Study (dated June 1, 1999, revised May
17, 2001), and the Amendment to the Sanitary Sewer Collection System Study (dated
May 17, 2001) are the primary sources for the information included in this section. The
master plans and studies outline a long-term strategy for meeting future discharge and
capacity requirements in order to meet the community needs for buildout of the
Master Plan. A drawing of the Wastewater System Master Plan is attached as Exhibit
III.

The wastewater collection and treatment system is managed by the MHCSD’s Public
Works Department. O&M services are contracted to a private entity, currently Severn
Trent, for the wastewater collection and treatment system to meet MHCSD contract
specifications, State and Federal laws, and permits conditions. The wastewater O&M
contract was originally approved by the MHCSD Board of Directors in May 2008, but
was renewed with a new five year term with the Severn Trent in June 2011 and July
2015.

The wastewater treatment plant (WWTP) and additional lift stations and collection lines
will be constructed by developers as needed to connect the trunk sewer lines as new
development comes online.

1. Wastewater Collection System

The wastewater system serving the Mountain House community includes a wastewater
collection, treatment and disposal system. Approximately 80% of the service area
drains by gravity through a backbone collection system to the treatment plant. The
remaining 20% is and will be pumped as development occurs to the treatment plant
through lift stations and force mains. For instance, the wastewater collection system
located south of Byron Road is a gravity system to the treatment plant, currently
consisting of approximately 56 miles of collection lines. The wastewater treatment
and disposal system was designed and built to serve build out of the community with
phasing for expansion of equipment within the treatment plant to be added as
necessary to meet development needs. The existing system serves Neighborhoods A
(Delta College), C, D (High School, Fire Station), E, F, G and H. The wastewater
collection system located north of Byron Road is at a preliminary level of design that
will consist of four lift stations as it pumps wastewater up the prevailing grade to the
wastewater treatment plant in the nearby vicinity. Additional wastewater infrastructure
will be constructed by the developers, as development occurs to meet new demands.

V. Determination #2 page 39



MOUNTAIN HOUSE COMMUNITY SERVICES DISTRICT
MUNICIPAL SERVICE REVIEW AND SPHERE OF INFLUENCE PLAN 2016

At buildout of the community, all wastewater will flow to the WWTP located within the
community master plan and SOI boundaries.

2. Wastewater Treatment Plant

The WWTP will be sized at total buildout to provide 5.4 mgd Average Dry Weather Flow
(ADWF) of treatment capacity (all future references to treatment plant capacity will be
ADWEF). During 2007, the present Phase II treatment system and the associated
infrastructure were replaced with a “state-of-the-art” 3 mgd Sequential Batch Reactor
system. This system includes head works (influent pump station, screening system
and grit removal system), an anoxic reactor for flow/load equalization and a carbon
source for denitrification, sequencing batch reactors for biological treatment including
nitrification and denitrification, tertiary filtration, automated chemical feed, ultraviolet
disinfection and aerobic sludge digestion. Lined aeration lagoons exist as emergency
storage lagoons. All new treatment plant facilities have extensive instrumentation and
control (I&C) systems, such as SCADA, and an integrated state-of-the-art security
system.

Design of the additional expansion of the WWTP is complete and construction is
anticipated as development triggers the need per the master plan. Final phase of the
WWTP expansion will bring the plant treatment capacity to a total dry weather
treatment capacity of 5.4 mgd, sufficient to treat all of the wastewater generated
within the Master Plan and SOI boundaries and contained within the existing permit
conditions.

Current and projected annual flows at the wastewater treatment plant are as follows:

2008 2015 2040 (Estimated Buildout)

Flow! 0.60 0.70 5.4
1. Total Annual Average Day Flow (AADF) in million gallons per day.

The actual amount of wastewater treated each year between now and buildout of the
community will depend upon the pace of development as determined by market
conditions.

3. Effluent Discharge, Sludge Disposal and Industrial Waste Regulations

Treated effluent is discharged to the Old River pursuant to Wastewater Discharge
Requirements Order No. R5-2013-0004, NPDES Permit No. CA0084271 and Time
Schedule Order No. R5- 2012-0073. These orders and the permit are effective August 3,
2012 and expire in 2017.

Sludge generated in the Sequential Batch Reactors is removed as needed and recycled
on permitted lands or disposed of in a landfill of appropriate classification.

The MHCSD Board of Directors has adopted an ordinance “Regulating Industrial Waste
into the Mountain House Wastewater Collection and Treatment System.” MHCSD is
responsible for administration of the programs to enforce the provisions of this
ordinance and expects day-to-day monitoring to be the responsibility of the contracted
services provider. The MHCSD’s WWTP is governed by an NPDES permit issued by the
Central Valley Regional Water Quality Control Board (Regional Board), which is
required to be reviewed every five years.

V. Determination #2 page 40



MOUNTAIN HOUSE COMMUNITY SERVICES DISTRICT
MUNICIPAL SERVICE REVIEW AND SPHERE OF INFLUENCE PLAN 2016

4. Future Wastewater Demand and Systems Improvement

Based on projected wastewater generation factors for various land use, the projected
buildout plant capacity is 5.4 mgd. The overall collection sewer system will consist of a
combination of trunk sewer gravity collection system with pump or lift stations
located along the alignment to convey wastewater to the wastewater treatment plant.
According to the Master Plan, the land located in SPIII and other smaller parcels will be
annexed and will collect and convey its wastewater flows generated from these areas.

The Wastewater Operations and Maintenance (O&M) Fund and the Capital Improvement
Plan (CIP) Fund pay for necessary O&M as well as any system upgrades necessary to
meet regulatory conditions and infrastructure repairs. Revenues for these two funds
are generated from wastewater rates, with a review of rates currently underway. Rates
are planned to be reviewed every five years to ensure O&M expenses and CIP
requirements are met. Infrastructure expansion to serve new development is funded by
developer impact fees.

The MHCSD evaluates the fee structure on a continuous basis to assure that sufficient
funds are generated from development to pay for the various public improvements
needed to provide wastewater treatment and collection services for the existing and
increased population.

All building construction involving the wastewater system has occurred over the past
twelve years. Current ongoing maintenance and CIP projects include a meter
installation, floor repair, SBR transfer valve, valve replacement, SBR guide repair, grit
room compressor installation, decanter repair, and SBR air membrane replacement,
totaling an estimated $600,000 with costs spread over the next two years.

E. STORM WATER DRAINAGE

The MHCSD provides storm water drainage infrastructure for the master planned